



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

SITRA TEXTILE TESTING AND SERVICE CENTRE

Dyers Association of Tirupur Building, D.No. 7/4, 2nd Floor, Pethichettipuram, 2nd Street, Rayapuram Main Road, Tirupur - 641 601

Ph: (0421) 4530443 E-mail : tprchem@sitra.org.in Website: <http://www.sitra.org.in>

Address all correspondence to the Director, SITRA, 13/37, Avinashi Road, Coimbatore - 641014

Test Report No : V2400519

Report Date : 17-09-2024

MARCH WORK PVT LTD.,

Ref : 11/9/2024

Shrinkage and Spirality [After Washing]	V2400519-1 T-SHIRT (MARCH SUPIMA CREW)
Spirality %	0.43
Length wise in %	-- 1.96
Width wise in %	-- 1.18

Note; Change in Colour 1.Much Changed,2.Considerably Changed,3.Noticeable Changed,4.Slightly Changed,5.No change.

- End of Report -

This is a computer generated report, hence does not require signature.

Authorised by

(Krishnan.A)